

POS NO.	SPARE PART DESCRIPTION	PCS.	PRODUCT NO.
	Pressure Balancing Shower Set w/HandShower G-7276-LM37S		
1	BAR	1	2852140
2	SLIDE BODY	1	2852170
3	SHOWER HANDSET HOLDER	1	2852200
4	LEVERS BODY	1	2852230
5	LEVERS ARM	1	2852260
6	SLEEVE	2	2852290
7	ROSETTE	2	2852320
8	PLUG	2	2852350
9	SLIDER INSERT	1	2852380
10	INSERT	2	2852390
11	RING 32x27,5x1,6	1	2852400
12	ORING 13x2,5	2	2852410
13	SCREW M5x8 WITH HEX. SOCKET-SHARP	2	2852420
14	SCREW M6x60	2	2852430
15	NUT M6	2	2852440
16	MOUNTING CONNECTOR	2	2852450
17	SCREW M5x12 WITH HEX. SOCKET	1	2852460
18	RING	1	2852470
19	SCREW M4x5 WITH HEX. SOCKET-SHARP	1	2852480
20	PLUG	3	2852490
21	WASHER	1	2852500
22	MOUNTING SET	2	2852510
23	HOLDER INSERT	1	2852520
24	HANDSHOWER	1	2802105
25	CHECK VALVE	1	2847465
26	HOSE CONNECTION	1	2083.71
27	ROSETTE	1	2078.47
28	ORING SEAL 31x3	1	9917317
29	PBV SLEEVE	1	2053.13
30	DECORATIVE COVER WITH SWITCH AND O-RING	1	2362.80
31	PBV CLAMMING RING SET	1	2362.64
32	COVER	1	2078.24
33	PBV EXTENSION	1	2053.73
34	SCREW M4X30	1	9903235
35	HANDLE LM37S	1	2825.77
36	SHOWER HOSE G1/2-1500MM	1	2500.35